
 
 

 

 

ORDER NO. R1-2020-0012 
NPDES NO. CA0022764 

WDID NO. 1B83099OSON 
 

WASTE DISCHARGE REQUIREMENTS 
 

FOR THE 
 

CITY OF SANTA ROSA 
SANTA ROSA REGIONAL WATER REUSE SYSTEM, LAGUNA TREATMENT PLANT 

SONOMA COUNTY 
 
The following Permittee is subject to waste discharge requirements (WDRs) set forth in this Order: 

Table 1.  Permittee Information 
Permittee City of Santa Rosa 
Name of Facility Santa Rosa Regional Water Reuse System, Laguna Treatment Plant 

Facility Address 
4300 Llano Road 
Santa Rosa, CA 95407 
Sonoma County 

Type of Facility Publicly Owned Treatment Works (POTW) 

Facility Design Flow 
21.34 million gallons per day (mgd) (average dry weather design flow) 
64 mgd (peak weekly wet weather design flow) 
[...]
C. Public Hearing ................................................................................................................................................................F-90 
D. Waste Discharge Requirements Petitions ..........................................................................................................F-90 



Order No. R1-2020-0012 
City of Santa Rosa 
NPDES No. CA0022764 
 

 
Attachment F – Fact Sheet F-2 
 

E. Information and Copying ...........................................................................................................................................F-91 
F. Register of Interested Persons ................................................................................................................................F-91 
G. Additional Information ...............................................................................................................................................F-91 

 
Tables 

 
Table F-1.  Facility Information .................................................................................................................................. F-3 
Table F-2.  Historic Effluent Limitations and Monitoring Data – Discharge Points 006A(1), 

006B and 012B ........................................................................................................................................................ F-8 
Table F-3.  Historic Effluent Limitations and Monitoring Data – Discharge Points 006A(1) and 

006B .......................................................................................................................................................................... F-10 
Table F-4.  Historic Effluent Limitations and Monitoring Data – Discharge Point 012B ...................... F-10 
Table F-5.  Basin Plan Beneficial Uses .................................................................................................................... F-13 
Table F-6.  U.S. EPA Recommended Biostimulatory Substance Criteria .................................................... F-34 
Table F-7.  California Recommended Biostimulatory Substance Criteria1 ............................................... F-34 
Table F-8.  Summary of Reasonable Potential Analysis Results – Discharge Points 006A(2) 

and 006B.................................................................................................................................................................. F-42 
Table F-9.  Summary of Reasonable Potential Analysis Results – Discharge Point 012A(1).............. F-44 
Table F-10.  Summary of Reasonable Potential Analysis Results – Discharge Points 012A(2) 

and 012B.................................................................................................................................................................. F-45 
Table F-11.  Summary of Reasonable Potential Analysis Results – Discharge Points 006A(1) 

and 015 .................................................................................................................................................................... F-47 
Table F-12.  Determination of Long Term Averages ......................................................................................... F-54 
Table F-13.  Determination of Final WQBELs Based on Human Health Criteria ..................................... F-55 
Table F-14.  Summary of Chronic Toxicity Results at Monitoring Location EFF-006B ......................... F-57 
Table F-15.  Summary of Chronic Toxicity Results at Monitoring Location EFF-012B ......................... F-57 
Table F-16: Total Mass of Phosphorus Discharged per Discharge Season ................................................ F-71 
Table F-17.  Summary of Activities to Support the Use of Recycled Water and Protection of 

Groundwater .......................................................................................................................................................... F-77 
Attachment F-1 – City of Santa Rosa RPA Summary .......................................................................................... F-92 
  



Order No. R1-2020-0012 
City of Santa Rosa 
NPDES No. CA0022764 
 

 
Attachment F – Fact Sheet F-3 
 

ATTACHMENT F – FACT SHEET 

As described in Order section I, the Regional Water Board incorporates this Fact Sheet as findings of the 
Regional Water Board supporting the issuance of this Order. This Fact Sheet includes the legal 
requirements and technical rationale that serve as the basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of discharge 
requirements for dischargers in California. Only those sections or subsections of this Order that are 
specifically identified as “not applicable” have been determined not to apply to this Permittee. Sections or 
subsections of this Order not specifically identified as “not applicable” are fully applicable to this Permittee. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the Facility. 

Table F-1.  Facility Information 
WDID 1B83099OSON 
Permittee City of Santa Rosa 
Name of Facility Santa Rosa Regional Water Reuse System, Laguna Treatment Plant 

Facility Address 
4300 Llano Road 
Santa Rosa, CA 95407 
Sonoma County 

Facility Contact, Title and Phone Jennifer Burke, Director of Santa Rosa Water, (707) 543-3838 
Authorized Person to Sign and 
Submit Reports Jennifer Burke, Director of Santa Rosa Water, (707) 543-3838 

Mailing Address 69 Stony Circle, Santa Rosa, CA  95401 
Billing Address Same as Mailing Address 
Type of Facility Publicly Owned Treatment Works (POTW) 
Major or Minor Facility Major 
Threat to Water Quality 1 
Complexity A 
Pretreatment Program Yes 
Recycling Requirements Producer 
Facility Permitted Flow 25.9 million gallons per day (mgd) (average dry weather flow) 

Facility Design Flow 
21.34 mgd (average dry weather design flow) 
64 mgd (peak wet weather design flow) 
47.3 mgd (peak monthly wet weather design flow) 

Watershed Russian River Hydrologic Unit, Guerneville Hydrologic Subarea 

Receiving Water Santa Rosa Creek, unnamed ditch tributary to the Laguna de Santa Rosa, and 
the Laguna de Santa Rosa 

Receiving Water Type Inland surface water 

A. The City of Santa Rosa (hereinafter Permittee) is the owner and operator of the Santa Rosa 
Regional Water Reuse System, Laguna Treatment Plant (hereinafter Facility), a POTW. 

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal 
and state laws, regulations, plans, or policy are held to be equivalent to references to the 
Permittee herein. 



Order No. R1-2020-0012 
City of Santa Rosa 
NPDES No. CA0022764 
 

 
Attachment F – Fact Sheet F-4 
 

The Permittee is authorized to discharge subject to waste discharge requirements (WDRs) in this 
Order at the discharge and distribution locations described in Tables 2 and 3 on the cover page of 
this Order. The Code of Federal Regulations at 40 C.F.R. section 122.46 limits the duration of 
National Pollutant Discharge Elimination System (NPDES) permits to be effective for a fixed term 
not to exceed five years. Accordingly, Table 4 of this Order limits the effective period for the 
discharge authorized by this Order. Pursuant to California Code of Regulations (CCR), title 23, 
section 2235.4, the terms and conditions of an expired permit are automatically continued 
pending issuance of a new permit if all requirements of the federal NPDES regulations on 
continuation of expired permits are complied with. 

B. The Facility discharges advanced treated wastewater to Santa Rosa Creek, an unnamed ditch 
tributary to the Laguna de Santa Rosa, and the Laguna de Santa Rosa, all of which are tributary to 
the Russian River, and all of which are waters of the United States. The Permittee was previously 
regulated by Order No. R1-2013-0001 and NPDES Permit No. CA0022764 adopted on 
November 21, 2013 with an expiration date of January 31, 2019. Attachment B provides a map of 
the area around the Facility. Attachment C-1 provides a flow schematic of the Facility and 
Attachment C-2 provides a flow schematic of the reclamation system. A site visit was conducted 
on September 27, 2018 to observe operations and collect additional data to develop permit 
limitations and requirements for waste discharge. 

C. The Permittee filed a report of waste discharge (ROWD) and submitted an application for 
reissuance of its WDRs and NPDES permit on August 3, 2018. The ROWD was deemed incomplete 
and additional information was requested on September 25, 2018. Supplemental information 
was submitted by the Permittee on November 15, 2018 and December 16, 2019. The application 
was deemed complete on December 16, 2019. 

II. FACILITY DESCRIPTION 

The Permittee owns and operates a wastewater collection, treatment, and disposal facility and 
provides sewerage service to a population of approximately 237,800 residential, commercial, and 
institutional customers. The Permittee provides wastewater treatment and disposal services for 
residences, businesses, and industries within the Santa Rosa area and provides service to the cities of 
Cotati, Rohnert Park, Sebastopol, and South Park County Sanitation District, an unincorporated area of 
Sonoma County. The Facility accepts wastewater, septic waste, landfill leachate, and high strength 
wastes (primarily grease and food production wastes) from the surrounding communities. 

A. Description of Wastewater and Biosolids Treatment and Controls 

1. Collection System 

The Permittee’s collection system consists of 582 miles of gravity sewers ranging in size 
from 4 to 66 inches, 6.3 miles of pressure sewers, and 17 pumping stations. In addition to 
the wastewater collection system owned and operated by the Permittee, satellite 
wastewater collection systems individually owned, operated, and maintained by the cities of 
Cotati, Rohnert Park, and Sebastopol convey wastewater from those communities to the 
Facility. The Permittee also accepts hauled wastes, including domestic septage, chemical 
toilet waste, grease trap waste, non-hazardous commercial and industrial waste, 
groundwater, grey water, and landfill leachate, in accordance with its established Trucked 
Waste Management Plan. The trucked waste program has been growing steadily since 2015, 
coinciding with the commissioning and start-up of a High Strength Waste (HSW) receiving 
station at the Facility. 



Order No. R1-2020-0012 
City of Santa Rosa 
NPDES No. CA0022764 
 

 
Attachment F – Fact Sheet F-5 
 

2. Wastewater Treatment Facility 

The Facility is designed to treat an average dry weather flow of 21.3 mgd, a peak weekly wet 
weather flow of 64 mgd, and a peak monthly wet weather flow of 47.3 mgd of advanced 
treated wastewater. The treatment system consists of grit removal in aerated grit chambers, 
sludge and scum removal in primary sedimentation tanks, biological secondary treatment 
(activated sludge) with alum coagulation, flocculation, and clarification followed by tertiary 
filtration and ultraviolet light (UV) disinfection.  

Advanced treated effluent is discharged to an effluent storage pond system prior to 
discharge to the water reclamation system or the surface water discharge system. The pond 
system consists of Brown Pond; Meadow Lane Ponds A, B, C, and D; and Delta Pond. The 
combined maximum capacity of the existing storage ponds is 1,650 million gallons. The 
storage ponds allow the Permittee to control the timing, location, and volume of discharge 
to protect beneficial uses of the receiving water and provide a source of recycled water 
during the discharge prohibition period. 

From October 1 through May 14, treated wastewater is permitted to be discharged through 
Discharge Points 006A(1), 006A(2), and 006B to the Laguna de Santa Rosa, to Discharge 
Point 015 to an unnamed ditch tributary to the Laguna de Santa Rosa, and to Discharge 
Points 012A(1), 012A(2), and 012B to Santa Rosa Creek. The Facility has a distribution 
trunk line which allows effluent to either be directly discharged, mixed with Delta Pond 
storage water, or stored in the Delta Pond. Source water for Discharge Points 006A(1) and 
012A(1) comes directly from Discharge Point 015, while source water for Discharge Points 
006A(2) and 012A(2) comes from Meadow Lane and Delta Ponds, respectively. Therefore, 
wastewater characteristics for Discharge Points 012A(1) and 012A(2) will differ as will 
discharge characteristics for Discharge Points 006A(1) and 006A(2). These differences have 
resulted in separate analyses with respect to determining reasonable potential, as described 
in this Fact Sheet.  

To minimize and mitigate discharges to the Laguna de Santa Rosa, the Permittee’s Discharge 
Management Plan states that discharges will preferentially occur at Discharge Point 012B, 
where a multi-port diffuser extending 37 feet from the 48-inch outfall in Santa Rosa Creek is 
installed. The other identified discharge points are used, only as necessary to maintain 
operational flexibility. Year round, the Permittee distributes a portion of advanced treated 
wastewater to the Geysers Recharge project at Distribution Point 001 for recharge of the 
steam fields to enhance steam production for electrical energy generation. Recycled water is 
also distributed via Distribution Point 002 for agricultural and urban irrigation use.  

The Permittee recycles approximately 6.6 billion gallons of wastewater each year. During 
dry to normal water years, nearly 100 percent of the advanced treated effluent is 
beneficially used as recycled water. Approximately two-thirds of the recycled water is sent 
to recharge the Geysers steam fields to produce renewable green energy for the region; the 
other one-third is used for urban and agricultural irrigation on approximately 6,400 acres of 
farm, vineyards, urban landscaping, including parks and golf courses in both Santa Rosa and 
Rohnert Park. 

Sonoma Water’s Airport Larkfield Wikiup Sanitation Zone (ALWSZ) occasionally transfers 
recycled water to the Permittee’s system upon approval from the Permittee. This water is 
used to meet recycled water demands north of Delta Pond. The water from ALWSZ is not 
stored in recycled water ponds from which discharge occurs and is used for irrigation only.  



Order No. R1-2020-0012 
City of Santa Rosa 
NPDES No. CA0022764 
 

 
Attachment F – Fact Sheet F-6 
 

3. Biosolids Management 

Biosolids generated during the treatment process are thickened, anaerobically digested, 
dewatered using belt filters and polymer addition, and beneficially used as soil amendment 
on City-owned property as well as privately owned property. All land applications sites are 
properly permitted under the statewide general order for land application of biosolids. 

As part of its Permittee’s Biosolids Management System, the Permittee also produces Class A 
compost during the winter and spring months when land application cannot take place due 
to wet weather conditions. 

B. Discharge Points and Receiving Waters 

1. The Facility is located within the Guerneville Hydrologic Subarea of the Russian River 
Hydrologic Unit. 

2. Advanced treated wastewater is discharged from the storage pond system to Santa Rosa 
Creek, an unnamed ditch tributary to the Laguna de Santa Rosa, and the Laguna de Santa 
Rosa, waters of the United States, all tributary to the Russian River, during the allowed 
discharge period from October 1 to May 14. The rate of discharge is governed by flow 
conditions in the Russian River monitored at Hacienda Bridge and is limited to five percent 
of the flow of the Russian River, as provided by the Basin Plan, where exceptions to the 
Basin Plan’s one percent flow limitation are allowed provided that the Permittee meets 
conditions described in the Basin Plan (Section 4 Implementation Plans, North Coastal 